Previous Page: 02-15Previous Page Next Page Next Page: 02-17
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
214789 Jack Shaft
Idler Shaft in Parts Book Index
1 No Photo 0
147907 Chainwheel Guide 1 No Photo LH 0
149787 Chainwheel Pin 2 □ Need to Check Quantitiy 1 only?
No Photo 0
149789 Chainwheel Assembly Cawshaft 1 No Photo 0
143445 Cam Bolt Lock Plate - shaft Timing Chain Wheels. 1 □ Need to Check Quantitiy 1 only? Book Says 2
No Photo 0
156056 Bolt Lock Plate - Camshaft Timing Chain Wheels.
Missing from Index in Parts Book
1 □ Need to Check Quantitiy 1 only? Book Says 2.
No Photo 0
212958 Timing Chain - LH - Missing from Parts Book Index 1 No Photo LH 0
148115 Chainwheel Guide 1 No Photo LH 0
WL208 Spring Washer ID 5/16" OD 0.58" 2 □ Lower Timing Chain Guide to Block
No Photo 1
149788 Nut 1 □ Same as HN2008 (Cam Shaft Bearing Clamp Nut)
No Photo 0
214930 Chainwheel Support Bracket LH 1 No Photo LH 0
143257 Crankshaft Chainwheel 1 No Photo 0
HU805 Hex Head Setscrew 5/16" UNF X 5/8" 2 □ Lower Timing Chain Guide to Block
No Photo 1
HB709 Bolt 1/4" UNF x 1 1/8" 1 □ Timing Chain Tensioner to Block
No Photo 1
WL207 Spring Washer ID 1/4" OD 0.58" 1 □ Timing Chain Tensioner to Block
No Photo 1
148008 Hex Head Setscrew 1 No Photo 0
HB715 Bolt 1/4" UNF x 1 7/8" 1 □ Timing Chain Tensioner to Block
No Photo 1
WL207 Spring Washer ID 1/4" OD 0.58" 1 □ Timing Chain Tensioner to Block
No Photo 1
151089 Timing Chain Tensioner 1 No Photo 0
151277 Chain Adjuster Back Plate 1 No Photo 0
144895 Jack Shaft Chainwheel 1 No Photo 0
148009 Tab Washer - Jackshaft Chainwheel Bolt 1 No Photo 0
DP408 Plain Dowel 1/4" Diam x 1/2" 1 □ Dowel to End of Jackshaft (214789)
No Photo 1
WP8 Plain Light Washer ID 5/16" OD 0.69" 2 □ Upper Timing Chain Guide to Block
No Photo 1
143139 Jack Shaft Keep Plate 1 No Photo 0
144281 Countersunk Setscrew 2 □ Parts Book only Shows 1 Required
No Photo 0
HU704 Hex Head Setscrew 1/4" UNF X 1/2" 2 □ Need to Check Quantity Parts book states 4
No Photo 1
145275 Crankshaft Timing Chain Wheel Shim 0.004" 0 □ Quantity as Required.
No Photo 0
145276 Crankshaft Timing Chain Wheel Shim 0.006" 0 □ Quantity as Required.
No Photo 0
HU805 Hex Head Setscrew 5/16" UNF X 5/8" 2 □ Upper Timing Chain Guide to Block (Guessed - Not in Parts Book)
No Photo 1

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional